
Citation: Dadebo, D.; Ibrahim, M.G.;

Fujii, M.; Nasr, M. Transition towards

Sustainable Carwash Wastewater

Management: Trends and Enabling

Technologies at Global Scale.

Sustainability 2022, 14, 5652. https://

doi.org/10.3390/su14095652

Academic Editor: Alessio Siciliano

Received: 26 March 2022

Accepted: 4 May 2022

Published: 7 May 2022

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/
[...]
and polyethylene glycol in surfactants facilitates binding performance. In a previous study,
increasing the current density showed a positive impact on the removal of three different
surfactants (i.e., cationic, anionic, and non-ionic surfactants) [13]. However, the anionic
surfactants migrated and accumulated on the Al anode’s surface, which further increased
passivation behavior. Under this condition, the anode can suffer from a reduction of its
effective surface area, resulting in a slower dissolution rate. For removing surfactants from
wastewater by electrocoagulation, Önder et al. [12] found that the addition of H2O2 formed
Fenton’s reagent, improving the treatment performance of Fe electrodes.

Advanced oxidation processes have shown high performance in treating CWW thanks
to their ability to generate highly reactive intermediates (hydroxyl radicals) that degrade
surfactants. The common oxidation techniques used for surfactant degradation include
H2O2/UV, Fenton (Fe2+/H2O2), and photo-Fenton (Fe2+/H2O2/UV), owing to their fast
and efficient oxidation performance [18]. Moreover, the photochemical degradation of
surfactants generates oxidation products such as aldehydes and carboxylic acids, which are
further mineralized to CO2 and H2O with increasing the H2O2 concentration [35]. However,
the concentration of H2O2 should be optimized in order to avoid the scavenging effects of
HO• by the water matrix components, which can reduce the surfactant degradation ability.
Additionally, the oxidation processes should be operated at an optimum Fe2+ level in order
to avoid further iron precipitation issues. In another study, the degradation of surfactants
was effectively achieved by a UV/K2S2O8 system thanks to the generation of HO• and
SO4

•− radicals, which act as strong oxidants [5].
The results of our bibliometric analysis show that conventional biological treatment

processes are not always the best choice for treating surfactant-laden wastewater. For
instance, surfactants such as nonylphenol ethoxylate can be biodegraded into more toxic
metabolites. The fate and effects of these metabolites on aquatic and terrestrial environ-
ments are unknown, and require further comprehensive investigation. Moreover, these
bio-processes produce a large amount of sludge containing surfactant compounds, ad-
versely impacting the different ecological systems if disposed of improperly [14]. Biological
processes for treating surfactants are limited by foam formation, biomass washout, and
reduction of the functioning of bacterial communities. Accordingly, these bioremediation
systems have been integrated with other treatment technologies to sufficient degrade vari-



Sustainability 2022, 14, 5652 11 of 19

ous complex surfactants that require a longer retention time. Moreover, cationic surfactants
such as quaternary ammonium compound can be degraded by aerobic biological processes,
as they are utilized as a source of carbon and energy for certain microorganisms; however,
the anaerobic biodegradability of cationic surfactants remains invalid [42]. Therefore, it can
be assumed that cationic surfactants are better removed by adsorption onto a negatively-
charged surface, electrochemical oxidation, or a combination of both. However, anionic
and non-ionic surfactants have less toxicity on the environment than the cationic ones.
Integrating a biodegradation process with advanced oxidation may enhance surfactant
removal efficiency and reduce operating costs [39].

3.4.4. Removal of Total Dissolved Solids (TDS) and Total Suspended Solids (TSS)

The coagulation/flocculation process shows appropriate TSS removal efficiency from
CWW at around 90.0%. The oil droplets and colloidal content in CWW are reduced by
membrane technology, which has a TSS removal efficiency of about 92.0% (Figure 4d). The
membrane-based approach shows better performance in eliminating TDS, with a removal
efficiency of 64.3% (Figure 4d). Pressure-driven membrane processes such as nanofiltration
(NF) and ultrafiltration (UF) have been used to remove TDS and other ionized constituent
particles from CWW. The rejection performance depends on the passage of the dissolved
fraction of contaminants through the membranes and their subsequent accumulation
in the draw solution. The rejection of TDS by membranes is considered a function of
time, feed TDS concentration, and transmembrane pressure. Interestingly, TDS removal
efficiency improved to about 98% when the supernatant of coagulation/flocculation was
subjected to filtration by sand layers and membranes (reverse osmosis). The TDS removal
efficiency fell below 10% when CWW was treated with biological processes. The anaerobic
biodegradation of the CWW organic fraction results in the generation of soluble metabolites
and volatile fatty acids that increase the dissolved matter in the effluent. In addition, CWW
contains dissolved organics that are considered complex and not completely bioconverted.
For instance, Mallick and Chakraborty [1] found insufficient removal of TDS from CWW by
bioremediation, owing to high salinity (1.23 ± 0.11 g/L) and metal composition, e.g., Na+

(20.13 ± 3.12 mg/L), K+ (37.44 ± 6.13 mg/L), Ca+ (21.87 ± 6.33 mg/L), Mg2+ (1.09 ± 0.07),
Zn2+ (0.85 ± 0.06), Pb2+ (1.02 ± 0.02 mg/L), and Mn2+ (1.22 ± 0.01 mg/L). Accordingly,
most studies have employed a secondary stage of treatment after the biological process to
maintain efficient TDS removal.

3.5. Optimization of Operational Factors for Enhancing Carwash Wastewater Treatment

The optimization of operational conditions is an essential step in enhancing the per-
formance of CWW treatment. The findings in Table 2 indicate that hybrid wastewater
treatment systems can be classified into physical–biological, chemical–biological, and
physical–chemical systems. As such, a hybrid system of electrocoagulation and nanofil-
tration has been used to treat CWW, achieving COD and oil–grease removal efficiencies
of 88% and 90% [37]. Their findings were reported under the optimum condition of
25 ◦C, stirring speed = 250 rpm, and monopolar electrodes in parallel connection. Collivi-
gnarelli et al. [43] demonstrated the application of an integrated biological process (aerobic
membrane reactor), membrane (nanofiltration), and adsorption (activated carbon) to treat
real wastewater containing non-ionic and anionic surfactants. Average surfactant removal
reached up to 95.3 ± 0.8% using the combined system compared with 47.8 ± 5.1% for
the standalone biological process. Their study demonstrated that the biological process
effectively removed several anionic surfactants (such as linear alkylbenzene sulfonate), as
their structure can be better attacked by microorganisms than by non-ionic surfactants [43].
It is recommended that further research be conducted to explore the techno-economic
feasibility of CWW treatment via such physical–chemical–biological hybrid systems.



Sustainability 2022, 14, 5652 12 of 19

Table 2. Common CWW treatment technologies reported in the literature.

CWW Treatment
Method

Operational Factors
Removal Efficiency (%)

Reference
COD Oil and

Grease Surfactants TDS/TSS

Coagulation/flocculation
by Poly-Aluminium

Chloride (PACl)

100 mg/L Na-bentonite,
20 mg/L Al3+, and
0.5 mg/L anionic

polyelectrolyte

59.0 85.0 – – [7]

Coagulation/flocculation
by alum

12.5 mL 10% Alum, and
10 mL 5% PACl per 1 L

CWW
67.4 – – 97.9 (TSS) [15]

Coagulation/flocculation
by synthesized alum
from bauxite waste

90 mg/L alum, 200 rpm@2
min, 25 rpm@5 min, and

34 min sedimentation
75.0 – 34.0 – [44]

Oxidation by
electro-Fenton (EF)

75.8 min, 58.8 mA/cm2,
pH 3.02, 1.62 mL/L
H2O2/CWW, and
3.66 H2O2/Fe2+

68.7 – 73.6 71.8 (TSS) [3]

Oxidation by
electrooxidation with

H2O2 generation

0.5 mM Fe2+, pH 3, and
500 mA

96.0 96.0 – – [31]

Oxidation by Fenton pH 3.0, and 1 h 83.3–83.9 88.5–89.0 94.1–95.2 – [45]

Oxidation by
photo-Fenton

two 40 W UVA radiation,
pH 3.0, and 1 h 92.3–93.9 98.9–99.6 100 – [45]

Adsorption by
macro-composite

10 mL/min flowrate,
38.2 min, and 0.1 cm/min

surface loading rate
88.0 – – 92.3 (TSS) [33]

Membrane
ultra-filtration

1 bar pressure, and
2.69 L/m2/h 95.0 100 – – [41]

Membrane
nano-filtration

3 bar pressure, and
58.5 L/m2/h 70.9–91.5 – – 60.0–61.5

(TDS) [46]

Membrane
ultra-filtration

3 bar pressure, and
58.5 L/m2/h 54.9–83.9 – – 17.6–31.5

(TDS) [46]

Biological up-flow
anaerobic sludge blanket

(UASB) reactor

4 d hydraulic retention
time 96.0 96.8 – 11.0 (TDS) [47]

Biological anoxic -
aerobic sequential

reactor

24 h hydraulic retention
time 94.0 – – – [1]

Hybrid
coagulation/flocculation

+ Adsorption

220 mg/L coagulant, and
2 h sorption 92.6 – 97.2 35.6 (TDS) [34]

Hybrid bioreactor + UV
Lamp + membrane

filtration

6.6 J/cm2 UV dosage,
10.13 L/m2/h flux,
50.8 kPa, and 94 h

99.9 80.0 99.9 100 (TSS);
25.6 (TDS) [48]

Hybrid
flocculation-column

flotation + sand filtration
+ chlorination

0.5 mg Cl2/L 62.8 27.3 42.9 91.0 (TSS) [4]

Hybrid aeration +
coagulation/flocculation

+ oxidation

90 min aeration, 80 mg/L
alum, and 2.5 mL/L waste

H2O2

93.0 96.3 – 14.0 (TDS) [17]



Sustainability 2022, 14, 5652 13 of 19

Table 2. Cont.

CWW Treatment
Method

Operational Factors
Removal Efficiency (%)

Reference
COD Oil and

Grease Surfactants TDS/TSS

Hybrid
coagulation/flocculation

+ sand filtration +
ceramic ultrafiltration
(UF) + reverse osmosis

(RO)

45 mg/L FeCl3 coagulant,
250 kPa UF, and1000 kPa

RO
96.0 – – 100 (TSS);

42.5 (TDS) [16]

Hybrid
electrocoagulation +

electrooxidation

Fe electrodes, 25 mA/cm2,
pH 5, and 120 min

90.2 – – 80.7 (TSS) [29]

Hybrid
electrocoagulation +

adsorption

Al electrodes, and 22.5 g/L
coagulant 99.1 100 – 95.9 (TSS) [30]

Hybrid coagulation +
flotation + ultrafiltration

150 mg/L coagulant,
0.2 m3/h, 1:9 gas-liquid
ratio, and 0.3–0.4 MPa

– 40.0 – – [39]

Hybrid
electrocoagulation and

nanofiltration

25 ◦C, 250 rpm, and
parallel connection of
monopolar electrodes

88.0 90.0 91.0 99.0 (TSS) [49]

Hybrid
coagulation/flocculation

followed by
sedimentation + sand

filtration + ceramic
membrane filtration

300 rpm @ 1 min
(coagulation), 30 rpm @

20 min, 30 min
sedimentation, 3.5 m/h in

filter, and 2 bar in
membrane

78.3–79.8 – – 14.5 (TDS);
100 (TSS) [28]

3.6. Research Trends and Hotspots in Carwash Wastewater Management

Figure 5 (created using VOSviewer) shows a map of six clusters distinguished by
colors, representing the keyword co-occurrence network of the bibliometric data. In this
network, the size of bubbles increases with a higher occurrence of the number of keywords
in research articles, whereas a line connecting the keywords increases in thickness for
strong relationships.

Cluster 1 (red) represents the major pollutants present in CWW, such as anionic
surfactants (representing the main organic constituent of CWW), oil, and grease. These
elements can be introduced into CWW from waste lubrication oil from the engine, surfactant
gasoline additives, and grease inside the oil distribution board [47]. Surfactants and oil
receive special attention from researchers because they are resistant to most treatment
technologies and toxic to the environment when discharged without proper treatment.
For example, oil contaminants can reach the aquatic environment via CWW discharge,
cover the gills of fish, and interfere with oxygenation levels [5]. In addition, the discharge
of surfactants into water bodies can form a foamy layer on the surface that prevents
oxygen transfer from the surrounding environment, leading to fish death due to septic
conditions [44].

Cluster 2 (green) represents other components in CWW, such as COD and TSS. These
parameters are enriched in the effluents of vehicle service stations, representing their
soluble, particulate, and/or colloidal organic contents [33]. Colloidal particles can reach
sewage drains through CWW along with cleaning street waste (e.g., sand, dust, and mud).
Cluster 2 has a connection with the keyword “pollution”, as these elements cause pollution
to water resources, aquatic species, atmosphere, and crops.



Sustainability 2022, 14, 5652 14 of 19

Sustainability 2022, 4 FOR PEER REVIEW  13 
 

 

ultrafiltration (UF) + reverse 
osmosis (RO) 

Hybrid electrocoagulation + 
electrooxidation 

Fe electrodes, 25 mA/cm2, pH 
5, and 120 min 

90.2 – – 80.7 (TSS) [29] 

Hybrid electrocoagulation + 
adsorption 

Al electrodes, and 22.5 g/L 
coagulant 

99.1 100 – 95.9 (TSS) [30] 

Hybrid coagulation + 
flotation + ultrafiltration 

150 mg/L coagulant, 0.2 m³/h, 
1:9 gas-liquid ratio, and 0.3-0.4 

MPa 
– 40.0 – – [39] 

Hybrid electrocoagulation 
and nanofiltration 

25 °C, 250 rpm, and parallel 
connection of monopolar 

electrodes 
88.0 90.0 91.0 99.0 (TSS) [49] 

Hybrid 
coagulation/flocculation 

followed by sedimentation + 
sand filtration + ceramic 

membrane filtration 

300 rpm @ 1 min (coagulation), 
30 rpm @ 20 min, 30 min 
sedimentation, 3.5 m/h in 

filter, and 2 bar in membrane 

78.3–79.8 – – 
14.5 

(TDS); 100 
(TSS) 

[28] 

3.6. Research Trends and Hotspots in Carwash Wastewater Management 
Figure 5 (created using VOSviewer) shows a map of six clusters distinguished by 

colors, representing the keyword co-occurrence network of the bibliometric data. In this 
network, the size of bubbles increases with a higher occurrence of the number of key-
words in research articles, whereas a line connecting the keywords increases in thickness 
for strong relationships. 

 
Figure 5. Co-occurrence network of top 28 keywords with at least three occurrences using search 
strings relevant to “Carwash” AND “Wastewater” AND “Treatment” in various online databases, 
including Scopus, Google Scholar, Wiley Online Library, and Web of Science during 2010–2020. 

Cluster 1 (red) represents the major pollutants present in CWW, such as anionic sur-
factants (representing the main organic constituent of CWW), oil, and grease. These ele-
ments can be introduced into CWW from waste lubrication oil from the engine, surfactant 
gasoline additives, and grease inside the oil distribution board [47]. Surfactants and oil 

Figure 5. Co-occurrence network of top 28 keywords with at least three occurrences using search
strings relevant to “Carwash” AND “Wastewater” AND “Treatment” in various online databases,
including Scopus, Google Scholar, Wiley Online Library, and Web of Science during 2010–2020.

Cluster 3 (blue) shows that various researchers have endeavoured to explore the
appropriate technologies for removing contaminants from CWW. These subjects include
“flotation”, “ozonation”, and “membrane bioreactor”, which comprise physical and bio-
chemical mechanisms for CWW treatment [46]. The interaction between these keywords
indicates that the conventional biological-based methods are not always preferable to
treat wastewater containing oily materials. Several researchers have employed bioreactors
coupled with membrane separation processes to reduce oil and grease concentrations in
wastewater streams; however, fouling remains the major limiting factor in the membrane
lifetime [14]. Although ozonation has been widely used to degrade toxic organic pollutants,
additional investigations are required in order to eliminate the formation of undesirable
byproducts associated with the oxidation reactions [17].

Cluster 4 (yellow) is relevant to the electrochemical techniques of CWW treatment,
including electrooxidation and electrocoagulation processes. Electrooxidation technology
has attracted the attention of researchers mostly due to its effectiveness in degrading differ-
ent organic pollutants resulting from many industrial processes, such as olive oil, tannery,
textile, and pulp and paper effluents. Moreover, various authors have paid increased
attention to the application of electrocoagulation for treating heavily polluted effluents
that contain oil, grease, and metals. The electrochemical treatment of surfactant-containing
wastewater can be achieved via two steps: (i) conversion of non-biodegradable compounds